E01 S4&T4H CYLINDER GROUP

63



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY SPECIFICATION REMARKS
1 11121-5020 COVER, CYLINDER HEAD ATk S 1
2 9111-060285 BOLT, FLANGE N AR L TR AR 12 M6X28 S=8 H#
3 11122-5020 SIDE COVER, CYLINDER HEAD SR Sk 55 1
4 9111-060205 BOLT, FLANGE 7N VR S TR 5 M6X20 S=8 =k
5 11124-5020 GASKET, CYLINDER HEAD COVER ALk 7 T 1
6 11125-5020 GASKET, SIDE COVER, HEAD S 75 H 1
7 11110-5020 HEAD CYLINDER, ASSY RSk 2 A 1
7-1 11111-5020 SEAT, VALVE INTAKE AT 2
7-2 11112-5020 SEAT, VALVE EXHAUST AT 2
7-3 11113-5020 GUIDE VALVE STSE 4
7-4 9921-161000 0-RING & 1.6X & 10 0L & 1.6X & 10 4 d1.6X & 10
8 33511-5020 SPARK PLUG KA 2E 1 BKR6E S=16
9 9112-101903 BOLT, FLANGE 7NV S THNE A 4 MI0X 190 S=14 FEE
10 9613-152000 DOWEL PIN ¢ 15X20 SERLAN & 15X 20 4 $ 15X 20
11 11114-5020 GASKET, HEAD, CYLINDER AT Sk 1
12 11210-5020 CYLINDER SR 1
12-1 11211-5020 BUSH, CYLINDER SEE 1
13 9921-272360 0-RING $2.65X $23.6 O & 2. 65X ¢23.6 1 $2.65X $23.6
14 11221-5020 JOINT, IMPORT WATER Kk 1
15 9111-060163 BOLT, FLANGE VA, iREX L Yed 2 M6X 16 S=8 Tt
16 9112-100703 BOLT, FLANGE 7N VR S THNE S 2 MI0X70 S=14 FEE
17 9112-100783 BOLT, FLANGE VA, iREX L Yed 2 MIOX 78 S=14 Tt
18 11222-5020 GASKET, CYLINDER R 1
19 9513-142200 WASHER & 14X 22X 1.5 R B 14X 022X 1.5 1 d14X $22X1.5
20 9112-140105 BOLT, FLANGE 7N VR S THNE S 1 | M14X10 S=17 P=1.5 S
21 9513-061200 WASHER ¢ 6 X & 12X 1.5 B OEX 012X 1.5 1 d6X ¢12X1.5 JHIIE &b
22 9111-060105 BOLT, FLANGE N AR L TR A 1 M6X10 S=8 H
23 9111-080185 BOLT, FLANGE VA CREX LY 1 M8 X 18 S=12 4%
24 9365-061707 BOLT ORIENTATION HE i 5 RAT 1 M6 X 17 R B
25 9413-060603 NUT, FLANGE T 7S FRVE S TN RS 1 M6 S=10 R
26 9511-102303 WASHER & 10. 5X & 23X 2 4B $10.5X $ 23X 2 4 $10.5X $23X2 FEE

64



E02 #f&k4l CRANKCASE GROUP

" L) _ — 4

v e ___7.__--—-:(]3—6
e R ——— ¢ S

65



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY| SPECIFICATION REMARKS
1 11310-5020 LEFT CRANKCASE e FE AR A 1
1-1 11311-5020 BUSH, LEFT CRANKCASE Fr WAL & 1
2 9611-121800 DOWEL PIN ¢12X18 SENIEH 012X 18 2 12X 18
3 9113-080905 BOLT, FLANGE NS L TR A 6 M8X90 S=10 SE22
4 9113-061395 BOLT, FLANGE NS L TR A 2 M6X 139 S=10 F14&
5 9111-061055 BOLT, FLANGE NS L TR A 4 M6X 105 S=8 S
6 9111-060955 BOLT, FLANGE NS L TR A 6 M6X95 S=8 S
7 9111-060855 BOLT, FLANGE NS L TR A 4 M6X85 S=8 S
8 6304 GB/T276 BEARING 6304 TR R 76304 6
9 6001 GB/T276 BEARING 6001 TR BRI 76001 1
10 6205 GB/T276 BEARING 6205 TR R 76205 1
11 6204 GB/T276 BEARING 6204 TR R 76204 2
12 9911-354800 OIL SEAL 35X48X8 MiE35X 48X 8 1 35X 48X 8
13 9913-254700 OIL SEAL 25X47X13 325X 47X 13 1 25X 47X 13
14 11320-5020 RIGHT CRANKCASE i FEAR A 1

14-1-1 11321-5020 BUSH, RIGHT CRANKCASE A LA 1
15 11431-5020 JOINT, PIPE BREATHER HOSE I A 2k 1
16 11432-5020 BREATHER HOSE IR 1
17 9851160153 CLAMP, BREATHER HOSE BRIEESR 2
18 11421-5020 0IL RULER B R 1
19 9921-202000 0-RING ¢2X $20 0T P8 & 2X & 20 1 2% 20
20 9111-100163 BOLT, FLANGE 7N R A 1 | MIOX16 S=14 P=1.25 itk
21 9513-101800 WASHER & 10X ¢ 18X 1.5 FRH G 10X ¢ 18X 1.5 1 d10X ¢ 18X 1.5
22 9513-121800 WASHER & 12X ¢ 18X 1.5 R G 12X ¢ 18X 1.5 1 d12X ¢ 18X 1.5
23 9116-120123 BOLT, FLANGE 7N R A 1 | MI2X12 S=14 P=1.25 Tt
24 9031-450000 ORIENTATION BALL b 5 AL AN Bk 1 SR4. 5
25 9811-100288 SPRING SRS 1

66



E02 #f&k4l CRANKCASE GROUP

67



REF NO

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

SPECIFICATION

REMARKS

26

9116-140265

BOLT, FLANGE

INFAVE 2 TR

M14X26 S=14 P=1. 25

27

9911-122500

OIL SEAL 12X25X7

ME 12X 25X 7

12X25X7

28

9714-121400

BUSH, CLUTCH

R 5 AT BB

29

9513-061200

WASHER ® 6 X ¢ 12X 1.5

BHGEX $12X1.5

el B I o

G6X $12X1.5

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

68



E03 4834 COVER GROUP

69



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY| SPECIFICATION REMARKS
1 11330-5020 UPPER LEFT COVER ASSY FfE R AR 1
1.1 11331-5020 UPPER LEFT COVER FrfEE Bk 1
1.2 9711-071603 BUSH HE 8
2 11332-5020 GASKET, CVT COVER e 58 a4 i 1
3 11340-5020 CVT COVER, LEFT (LOWER) FrAEE AR 1
3.1 9713-061303 BUSH, SCREW THREAD BRARE 8 M6
4 11333-5020 SEAL, CVT COVER 7 6 5 % ) b 1
5 9113-060323 BOLT, FLANGE NS L TR A 8 M6X32 S=10 FAE
6 11441-5020 BRACKET, SEAL, CRANK HHEHIEET 1 R
7 9111-060183 BOLT, FLANGE N HRE 2 T AL 3 M6X 18 S=8 FEE
8 11442-5020 BRACKET, SEAL, SHAFT (UPPER) Eiemsi] Y 1 Rk
9 11443-5020 BRACKET, SEAL, SHAFT (LOWER) IR SRR AR T 1 FAE
10 9332-061203 SCREW DUk agE] 5 M6 X 12 FAE
11 11351-5020 MAGNETO COVER VL i 1
12 9714-121200 BUSH, CLUTCH, STARTER R G A AT A 1
13 9921-181390 0-RING ¢1.8X & 13.9 O ¢1.8X $13.9 1 $1.8X $13.9
14 11444-5020 PLUG, TIMING E B FL2E 1
15 9513-061200 WASHER ¢6X & 12X1.5 R OEX d12X1.5 2 d6X d12X1.5
16 9111-060105 BOLT, FLANGE 7N R TR A 2 M6X10 S=8 Sk
17 9611-061200 DOWEL PIN & 6X12 SENLES d6X 12 2 d6X12
18 11451-5020 GASKET, MAGNETO COVER 4 5 2R 1
19 9111-060305 BOLT, FLANGE 7N R A 9 M6X 30 S=8 ELS
20
21
22
23

70



E04 Bi#hZEFIE 24 THE CRANKSHAFT CONNECTING ROD PISTON GROUP

71



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY| SPECIFICATION REMARKS
1 12200-5020 CRANKSHAFT ASSY HiEzPsY57 1
1.1 12211-5020 LEFT CRANKSHAFT Jr 1
1.2 12212-5020 RIGHT CRANKSHAFT A 1
1.3 12113-5020 CONNECTING ROD EAT 1
1.4 12213-5020 PIN CRANK il A7 £ 1
1.5 12281-5020 NEEDLE BEARING e 7K 1 KU34 X 43X 21. 8SB
1.6 12311-5020 DRIVE GEAR, BALANCER S B 1 7=48T
1.7 6207 GB/T276 BEARING 6207 R IR Hh7K6207 1
1.8 6307 GB/T276 BEARING 6307 R IR Hh7K6307 2
1.9 12291-5020 0IL PLUG ik 1
2 9691-401600 WOODRUFF KEY - [ 1
3 12721-5020 DRIVE GEAR, TIMING 1EI E 5 1
4 9431-281007 NUT [ W2 1 F 1 M28 X 1. 5-LH
5 9681-401450 KEY P4 1 4X5X14.5
6 12111-5020 PISTON I 28 1
7 12101-5020 PISTON RING HERHE 1
7.1 12121-5020 FIRST RING H—H 1
7.2 12122-5020 SECOND RING a7 1
7.3 12130-5020 0IL RING A A 1
7-3-1 12131-5020 LINER RING ZETN 1
7-3-2 12132-5020 SCRAPING RING FIMEZN 2
8 12112-5020 PISTON PIN TR 2 1
9 9562-230127 CIRCLIP ViZE]] 2
10 123205020 BALANCER SHAFT ASSY PTG 1
10.1 12321-5020 BALANCER SHAFT AT il 1
10.2 12322-5020 SECONDARY GEAR, BALANCER P11 Bl ik 1 7=48T
10.3 16311-5020 DRIVE GEAR, OIL PUMP AR FEBA 1 7=34T
11 9512-202800 WASHER 20X ¢ 28X 0.5 B b 20X 28X 0.5 2 20X $28X0.5

72



E05 BCSHLHIZ VALVE GROUP

73



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY| SPECIFICATION REMARKS
1 12710-5020 CAMSHAFT ASSY i 2 L 1
1.1 12711-5020 CAMSHAFT iy e il 1
1.2 9611-051000 PIN, TIMING SPROCKET 1IN B 5 7€ 144 1
1.3 9611-061500 PIN, REDUCE PRESSURE SHAFT 3 L AL 1
1.4 9031-350000 STEEL BALL CHEEN 1 SR3. 5
1.5 9711-060400 LIMIT BUSH, STEEL BALL WERIR A& 1
2 12750-5020 FLY BLOCK , REDUCE PRESSURE I8 FEL A A 1
2.1 12751-5020 FLY BLOCK , REDUCE PRESSURE VEENiER=N 1
2.2 12752-5020 REDUCE PRESS SHAFT YR il 1
3 9831-050108 RETURN SPRING [ o7 1 3 1
4 11123-5020 COVER, CAMSHAFT ' e A i i 1
5 9921-204300 0-RING ¢2X $43 OfE P8 & 2X ¢ 43 1 d2X 43
6 9111-060205 BOLT, FLANGE 7N AR TR AR 3 M6X 20 S=8 =g
7 12810-5020 ARM ASSY, EXHAUST B HE 1
7.1 12811-5020 ARM , EXHAUST A 1
7.2 9363-061600 ADJUST SCREW, VALVE CLEARANCE () it U R 22, 2
7.3 9421-060500 ADJUST NUT, VALVE CLEARANCE () it U R B 2 5=10
8 12860-5020 ARM ASSY, INTAKE HAEEHE 2
8.1 12861-5020 ARM , INTAKE JEId g 1
8.2 9363-061600 ADJUST SCREW, VALVE CLEARANCE () it U R 22, 1
8.3 9421-060500 ADJUST NUT, VALVE CLEARANCE [F] B T B AR R 1 5=10
9 9512-222800 WASHER & 22X ¢ 28X 0. 2 HiH b 22X d28X0. 2 1 $ 22X ¢ 28X%0. 2
10 12871-5020 ROCKER ARM, SHAFT PR h 1
11 12731-5020 TIMING SPROCKET 1B B EERS 1
12 9521-061007 SPRING WASHER I IR6 3
13 9111-060225 BOLT, FLANGE N AR LTS 3 M6X22 S=8 FIA%
14 12741-5020 CHAIN, TIMING IR 2% 1 Wi 12271

74



E05 BCSHLHIZ VALVE GROUP

75



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY| SPECIFICATION REMARKS
15 12831-5020 TENSIONER PLATE S A 1
16 9325-060323 BOLT, TENSIONER PLATE ETARIY. Y i 1
17 12841-5020 GUIDE, CHAIN KT 1
18 12820-5020 TENSIONER ASSY B S VR R 2R R 1
18-1 12821-5020 TENSTONER B SR S NN 1
18-2 12822-5020 ADJUST SHAFT SRR AT 1
18-3 9811-100708 ADJUST SPRING B A 1
18-4 12823-5020 LOCK BUTTON ik 1
18-5 9612-030170 PIN, LOCK BUTTON BN 1 $3X17
18-6 9921-181050 0-RING (& 1.8X $10.5) O ¢1.8X $10.5 1 $1.8X $10.5
18-7 9116-120125 BOLT, FLANGE INFHVE L THNE A 1
19 12851-5020 WHSHER, TENETIONER P Sk S EA 1
20 9111-060255 BOLT, FLANGE ISR L THNE A 2 M6X25 S=8
21 12911-5020 VALVE INTAKE HAT 2
22 12912-5020 VALVE EXHAUST HAT 2
23 9913-061300 OIL SEAL, VALVE IR E=) 4
24 9811-320428 SPRING, VALVE IR 4
25 12913-5020 UPPER SEAT, VALVE RS 4
26 12914-5020 LOCK CLIP, VALVE Bk 8
27
28
29
30
31
32
33

76



E06 H#< 4 INTAKE GROUP

7



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY| SPECIFICATION REMARKS

1 13101-5020 JONIT CARBURETTOR ASSY R B 1

1-1 13110-5020 JONIT CARBURETTOR HAE A 1

1-2 13120-5020 AIR INLET PIPE CLAMP HARE R AL 1

2 13131-5020 GASKET, AIR INLET A 3 1

3 9323-082005 BOLT (AT Sk 7S A BRAET 1 M8X 20 S=6 PEER
4 14191-5020 GASKET, EXHAUST PIPE HEA O 1

5 9211-080423 BOLT HAR Dk 2 M8 X 42, A13 FAE
6 13200-5020 CARBURETTOR e 2 R 1

7 13700-5020 AIR CLEANER ASSY YRR K 1

7-1 13711-5020 ATR CLEANER TIEAR A 1

7-2 13721-5020 FILTER ELEMENT JES 1

7-3 13741-5020 AIR PIPE HAE 1

7-4 13751-5020 BACK COVER J& & 1

75 13810-5020 SUPPORT, AIR CLEANER R A RS R 1

7-6 13891-5020 SEAL RING B alic 1

7-7 13892-5020 LOCK, BACK COVER Ja B 2

7-8 13893-5020 CARBURETTOR NOZZLE CLAMP Ao 24 1 R i 1

7-9 13894-5020 CLAMP, AIR PIPE TR HAE R 1

8

9

10

11

12

13

14

15

78



EO7 WA #14H LUBRICATING AND COOLING GROUP

| _____:'T J 31 30 @_34




REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY| SPECIFICATION REMARKS
1 16100-5020 OIL PUMP ASSY LR ERSSY 1
1.1 16111-5020 OIL PUMP HOUSING R AAE 1
1.2 16131-5020 INNER ROTOR N1 1
1.3 16141-5020 OUTER ROTOR G 1
1.4 16121-5020 COVER, OIL PUMP IR & 1
1.5 9512-102300 WASHER & 10X $23X2 Bt d 10X d23X2 1 d10X $23X2
1.6 16151-5020 SHAFT, OIL PUMP iR 1
1.7 9611-041300 DOWEL PIN A 1 d4X13 T2 dh
1.8 9611-041500 DOWEL PIN e 1 d4X15 N
1.9 9611-051300 DOWEL PIN e 2 d5X13 ENN
1.10 9111-060203 BOLT, FLANGE INFHVE L THNE A 1 M6X20 S=8 Rk
2 16181-5020 GASKET, OIL INLET g 1
3 16170-5020 OIL STRAINER ST ERRAIR 1
4 9111-060163 BOLT, FLANGE INFHVE L THNE A 2 M6X16 S=8 Rk
5 9511-061903 WASHER ¢6X & 19X 1.5 HE d6X d19X1.5 1
6 9521-061007 SPRING WASHER AR 1 6
7 16161-5020 PLATE, AFFORD OIL paRliE e 1 t=2.5
8 16162-5020 GASKET, OIL PLATE 31 35 B 2 t=0. 3
9 9111-060503 BOLT, FLANGE 7N R TR A 1 M6X50 S=8 R
10 9111-060453 BOLT, FLANGE 7N R A 2 M6 X 45 S=8 R
11 16321-5020 DRIVEN GEAR, OIL PUMP HERY N o) 1 7=41T
12 16510-5020 OIL FILTER ASSY BLHTIETE & SR 1
13 16521-5020 JOINT, OIL FILTER BLHTIETE 4k 1
14 16810-5020 OIL PIPE A HHEA 1
15 9119-120433 BOLT, OIL PIPE T IR 1 M12X 43 S=14
16 9512-121800 WASHER ¢ 12X ¢ 18X 1.5 i b 12X ¢ 18X 1.5 7 d12X ¢ 18X 1.5
17 9119-100283 BOLT, OIL PIPE THIE WAL 2 M10X 28 S=14

80



EO7 WA #14H LUBRICATING AND COOLING GROUP

81



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY| SPECIFICATION REMARKS
18 9512-101800 WASHER & 10X & 18X 1. 5 i b 10X ¢ 18X 1.5 4 d10X ¢ 18X 1.5
19 16820-5020 OIL PIPE B I EB 1
20 16830-5020 OIL PIPE, INLET A 1
21 9119-120303 BOLT, OIL PIPE A IR 2 M12X30 S=14
22 9921-201000 0-RING $2X ¢ 10 OFZFE & 2X ¢ 10 1 d2X & 10
23 17410-5020 IMPELLER ASSY, WATER PUMP IKIE R A A 1
23-1 17411-5020 IMPELLER, WATER PUMP IKIE 5 1
23-2 9715-071000 BUSH, COPPER & 7X ¢ 10X 10 HE 67X ¢ 10X 10 1 d7TX $10X10
24 9512-071200 WASHER & 7X & 12X 2 B G TX d12X2 1 d7TX d12X2
25 9414-070805 FLANGE NUT V24 THI i AR BEMT 1 M7 Sk
26 9931-062500 MECHANICAL SEAL 7K 1
27 17431-5020 COVER, WATER PUMP KI5 1
28 17441-5020 GASKET, WATER PUMP COVER TK IR 7 1
29 9111-060285 BOLT, FLANGE INFHVE L THNE A 4 M6X28 S=8 4%
30 9513-061200 WASHER ¢6X & 12X 1.5 R OEX d12X1.5 2 d6X d12X1.5
31 9111-060105 BOLT, FLANGE 7N R TR AL 2 M6X 10 S=8 EES
32 17811-5020 WATER PIPE HKE 1
33 9852-283007 CLAMP, WATER PIPE H 7K 2
34 17611-5020 THERMOSTAT RER Tk 1
35 17621-5020 COVER, THERMOSTAT RER RS 1
36 9111-060205 BOLT, FLANGE 7N A RS 3 M6X 20 S=8 ELS
37 17631-5020 SENSOR, WATER TEMPERATURE KR AR KA 1
38 17641-5020 TEMPERATURE SWITCH IR 1
39 9921-151550 0-RING & 1.5X ¢15.5 OB & 1.5X $15.5 1 $1.5X $15.5
40
41
42

82



GEARSHIFT GROUP I

E08 f&3)2 A (—)

83



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY| SPECIFICATION REMARKS
1 21501-5020 PRIMARY SHEAVE ASSY CVTEBh 4 &k 1
1.1 21511-5020 SHAFT, PRIMARY SHEAVE F BV 1
1.2 21520-5020 SPIDER ASSY By e AR A 1
1-2-1 21521-5020 HOLDER, BELT WHEEL J iy R AR 1
1-2-2 21522-5020 ROLLER WEE 3
1-2-3 21523-5020 WASHER, ROLLER TR 6
1-2-4 21524-5020 SHAFT, ROLLER TRl 3
1-2-5 21525-5020 WASHER, GLIDE MEPIEr 6
1.3 21513-5020 FAN, CVT CVT X 1
1.4 21530-5020 DRIVE CLUTCH ASSY CVTE:FhEe A1 1
1-4-1 21531-5020 MOVEABLE SHEAVE CVT X 5% 1
1-4-2 9715-401800 BUSH, MOVEABLE SHEAVE FahfrE 1
1.5 21580-5020 ONE-WAY ASSY F B R SR LA 1
1.6 21514-5020 CLUTCH PLATE [N 3
1.7 9323-055505 FLANGE SCREW 7N SR IRET 3 M5 X 55 Sk
1.8 9412-050603 NUT, FLANGE 5 BE 22 TH B REMS 3 M5
1.9 9431-321107 NUT (53] 42 B 1 KB
1.10 9811-450651 SPRING, CVT F B E ] o7 5 1
1.11 21540-5020 SEAT ASSY, CLUTCH SPRING F B AR A A 1
1-11-1 21541-5020 SEAT, CLUTCH SPRING T B R 1
1-11-2 9715-281400 BUSH, SPRING SEAT CTE=S 1
1.12 9113-060303 BOLT, FLANGE 7N R A 6 M6X30 S=10 Rk
2 9541-134003 WASHER el 1 FEE
3 9112-121603 BOLT, FLANGE 7N A RS 1 M12X 160 S=14 Rk
4 21571-5020 BELT CVT Rz 45 1
5

84



E08 f£3h353#E4H (—) GEARSHIFT GROUP II

85



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY| SPECIFICATION REMARKS
5 21502-5020 SECONDARY SHEAVE ASSY CVT M\ Bh4E &k 1
5-1 21550-5020 LEFT PLATE ASSY SIS Fr MR A 1
5-1-1 21551-5020 PLATE, LEFT SIDE MBS A MR 1
5-1-2 21552-5020 SHAFT, GLIDE B M B il 1
5.2 9511-385103 WASHER & 38X & 51X 2 B d 38X d51X2 1 38X d51X2 bz
5.3 21560-5020 RIGHT PLATE ASSY SIS A A A 1
5-3-1 21561-5020 RIGHT PLATE B AR 1
5-3-2 9715-381200 SHORT BUSH FE 1
5-3-3 9715-382500 LONG BUSH K A& 1
5.4 21591-5020 BUFFER Zr Ik 3
5.5 9312-041801 SCREW B Sk T RET 3 M4 X 18
5.6 9811-550978 TORSION SPRING M % e 4 8 1
5.7 21592-5020 CLAW, CLUTCH HER 1
5.8 9511-314501 WASHER & 31X ¢45X1.5 HPE d31X d45X1.5 1 d31X $45%1.5 S22
5.9 9561-300207 CIRCLIP ViZE]] 1 KB
6 9541-133003 WASHER & 1 R
7 9112-101003 BOLT 7N SR IR 1 MI0X 100 S=19 R
8
9
10
11
12
13
14
15
16

86



E08 f£3h3EA (=)

GEARSHIFT GROUP III

87



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY| SPECIFICATION REMARKS

8 24121-5020 SHAFT, DRIVE UL 1
9 24101-5020 SECONDARY SHAFT ASSY RIHhH A 1

9.1 24111-5020 SECONDARY SHAFT FEl il 1

9.2 24220-5020 LOW GEAR ASSY ICRY 1A Fe 2H A 1 Z=41T

9-2-1 24221-5020 LOW GEAR (7Z=41T) IR 5 %e 1

9-2-2 9716-262500 BUSH, LOW GEAR I ERSE TS 1

9.3 24230-5020 REVERSE GEAR ASSY {5IRY 1A e 2EL A 2

9-3-1 24231-5020 REVERSE GEAR R 5% 1 7=30T

9-3-2 9716-242500 BUSH, REVERSE GEAR BV EPSE RIS 1 24X $26X25

9.4 24241-5020 OUTPUT DRIVE GEAR B 1 7=21T

9.5 9561-230127 CIRCLIP ViZE] ] 1

9.6 9511-263500 WASHER ¢ 26X &35X 1.5 HE d 26X d35X1.5 1 $26X $35%1.5

9.7 9511-26A500 WASHER & 26X ¢ 35X 1 B d 26X ¢ 35X 1 1 26X d35X%1

9.8 9511-243307 WASHER $23.5X ¢ 33X 1 P $23.5X ¢ 33X 1 2 $23.5X d¢33X1

9.9 24261-5020 BUSH, GLIDE wahEl 1

9.10 24251-5020 BUSH, GLIDE HahE2 1

10 24102-5020 DRIVEN SHAFT ASSY MBhHIH 1

10-1 24712-5020 DRIVEN SHAFT AL 2 1

10-2 6305 GB/T276 BEARING 6305 TR ER 7K 6305 1

10-3 24711-5020 HOLDER, BEARING A& S5 AR 2

10-4 9111-060225 BOLT FLANGE 7N VA RS 4 M6X22 S=8 SEe

10-5 24151-5020 DRIVEN SHAFT B % 1

10-6 24611-5020 OUTPUT DRIVEN GEAR M BN 1 7=45T

10-7 9561-250127 CIRCLIP ViZE]] 1

10-8 9511-253500 WASHER ¢ 25.5X $35X1.5 HE $25.5X ¢35%X1.5 | 1 $25.5X ¢35X1.5

10-9 24911-5020 DRIVE BEVEL GEAR E Bk 1 7=16T

10-10 9511-163207 WASHER ¢ 16X &31X1.8 HE d16X d31X1.8 1 d16X $31X1.8 R

88



E08 f£3h3EA (=)

GEARSHIFT GROUP III

89



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY| SPECIFICATION REMARKS
10-11 9429-161600 NUT, FLANGE PR REM16 1 M16 S=24 RAE
11 9113-080323 BOLT, FLANGE 7N AR A TR AL 4 M8 X 32 Pz
12 24131-5020 EXPORT SHAFT i Hh 1
13 9551-163207 WASHER HET B 1
14 9921-301600 0-RING ¢3X ¢ 16 OfIE ¢ 3X ¢ 16 1 d3X d16
15 9412-161603 NUT, FLANGE 7 E B2 22 R REM16 1 M16  S=21 FEE
16 24811-5020 FLANGE, OUTPUT fian o Ay == A 1
17 24832-5020 REAR COVER, BEARING Ji& 7K 5 1
18 9911-406200 OIL SEAL 40X62X8 MiEE40 X 62X 8 1 40X 62X 8
19 9921-256700 0-RING ¢2.5X & 67 OFEIE & 2. 5X & 67 1 $2.5X b67
20 9111-080285 BOLT, FLANGE INFHVE L THNE A 4 M8 X 28 S=12 4%
21 24821-5020 SPACER , FLANGE FEERENE 1
22 6207 GB/T276 BEARING 6207 TR R 6207 2
23 9511-354500 WASHER & 35X & 45X 1.5 HE d35X d45X1.5 1 $35X $45X 1.5
24 24912-5020 DRIVEN BEVEL GEAR MBHHE S 1 7=16T
25 9711-251507 SPACER, SUBULATE GEAR HERFEE & 1 d25X $32X15
26 6205 GB/T276 BEARING 6205 TR ER 76205 1
27 24831-5020 FRONT COVER, BEARING Hi Al K o5 1
28 9911-254000 OIL SEAL 25X40X7 25X 40X 7 1 25X 40X 7
29 9921-254700 0-RING ¢2.5X 47 OFEIE & 2. 5X $ 47 1 $2.5X b47
30 9111-060225 BOLT FLANGE 7N A RS 5 M6X 22 S=8 ELS
31 24141-5020 REVERSE GEAR SHAFT (7=30T) R 1 7=30T
32
33
34
35
36

90



E08 f&3h3zE A (1Y)

GEARSHIFT GROUP IV

!
il
‘ I'.|'
@h‘ J||In
'hﬂ\% |.u|.r
|
ol 49 50

91



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q'TY| SPECIFICATION REMARKS
32 25310-5020 SHIFT CAM ASSY H bl e 1
32-1 25311-5020 SHIFT CAM Byl 1
32-2 25211-5020 SHIFT FORK (L) XL 1
32-3 25221-5020 SHIFT FORK (R) PR 1
32-4 25321-5020 PIN S 2
32-5 25331-5020 ROLLER, PIN FHRE 2
326 9631-032000 OPEN PIN VAREE: 2
33 9511-324000 WASHER & 32X & 40X 2 HPE 32X b 40X 2 1 $ 32X ¢ 40X 2 LY
34 9511-153600 WASHER & 15X ¢ 36X 2 HPE & 15X b 36X 2 1 d15X b 36X2 YT YN
35 25341-5020 SHIFT GEAR SRR/ TNk 1
36 9511-061903 WASHER $6X $19X 1.5 HE d6X d19X1.5 2 d6X d19X1.5
37 9521-061007 SPRING WASHER G 1 6
38 9111-060163 BOLT, FLANGE VAY; iRFeATiL Y 1 M6X16 S=8 FEE
39 25510-5020 SHIFT SHAFT ASSY el sh 21 1
39-1 25511-5020 SHIFT SHAFT Hed 1
39-2 25512-5020 SECTOR GEAR 5 T 1
40 25111-5020 COVER, SHIFT SHAFT b 2% 1
41 9911-152600 OIL SEAL 15X26X7 15X 26X 7 1 15X 26X 7 R4 Fh b
42 9613-081000 DOWEL PIN SE AR 1 $8X 10
43 25121-5020 GASKET, SHIFT COVER e A o 2 1
44 9111-060285 BOLT, FLANGE 7N TR AL 2 M6X28 S=8 EES
45 9617-052250 PIN CONTACTOR BTy P 1 d5X22.5
46 9811-050158 SPRING, GEAR CONTACTOR fith £ 5EFL 1
47 34631-5020 LIMIT PLATE fih B4 72 A1 AR 1 FrE
48 9332-061203 SCREW Uk FURET 1 M6 X 12 R
49 34610-5020 GEAR POSITION SENSOR 1Y 2 AR A 1
50 9921-252700 0-RING $2.5X $27 0P8 2. 5X $27 1 $2.5X 27
51 9111-060205 BOLT, FLANGE 7N FAVE A TH WA 2 M6X20 S=8 S

92



E09 HE2%4H ELECTRICAL GROUP

93



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY| SPECIFICATION REMARKS

1 32100-5020 MAGNETO (ACER ARy 1

1.1 32110-5020 FLYWHEEL ASSY %9595 1

1-1-1 32111-5020 MAGNETO ROTOR LS 1

1-1-2 32112-5020 GEAR, STARTER Ja Bl U4 Bl 1

1.2 32120-5020 MAGNETO STATOR 2 P 5 ik 1 124%
2 9511-163207 WASHER & 16X ¢ 32X 2 HPE b 16X $ 32X 2 1 d16X $32X2 KR
3 9411-161403 NUT, FLANGE INFHVE L TR RE 1 M16 S=24 b4
4 9111-060305 BOLT, FLANGE NS L TR A 3 M6X30 S=8 S
5 9121-050123 BOLT, FLANGE ISR TR AL 2 M5X12 S=8 R
6 9312-050803 SCREW B Sk T RET 1 M5 X 8 FEE
7 32211-5020 LINE HOLDER 25 1 hZ=a
8 11410-5020 SEAT, MAGNETO ASSY APl [ i o 2EL A 1

8.1 11411-5020 SEAT, MAGNETO 2 B [ 1 Je2 1

8.2 11412-5020 BUSH, MAGNETO SEAT AP ] i a5 1
9 9921-202480 0-RING ¢2.0X $24.8 O 0 2.0X $24.8 1 $2.0X $24.8

10 9911-253800 OIL SEAL 25X38X7 25X 38X 7 1 25X 38X 7

11 9921-201295 0-RING ¢2.0X $129.5 OJZFE 2. 0X $129. 5 1 $2.0X $129.5

12 9921-251500 0-RING ¢2.5X & 15 OEIE ¢ 2.5X ¢ 15 1 $2.5X ¢ 15

13 9111-060255 BOLT, FLANGE 7N R TR A 5 M6X25 S=8 Sk
14 32900-5020 IGNITION RUKAS 1

15 33400-5020 IGNITION COIL m R A 1

16 31800-5020 RELAY gk 1

17 32800-5020 RECTIFIER Sk 1

18

19

20

94



E10 #zh4H STARTING GROUP

95



REF NO PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY| SPECIFICATION REMARKS

1 31100-5020 STARTING MOTOR, ASSY L Bl Ty A Ja i 1

2 9111-060325 BOLT, FLANGE 7N AR A TR AL 1 M6X32 S=8 EES
3 31910-5020 CLUTCH, STARTER, ASSY R B A 2 A B 1

4 26391-5020 LIMIT BUSH, HANDLE B FIRALE 1

5 26310-5020 HANDLE ASSY EEhFE S 1

6 26321-5020 COVER, HANDLE T = 1

7 9841-080960 SPRING, COIL ARSI 1

8 26330-5020 SHEAVE DRUM ASSY FHi 3 st 4 1

9 26392-5020 ROPE P 1

10 26393-5020 PAWL k= 1

11 9831-070038 PAWL SPRING e EIE AN 1

12 9842-100288 SPRING JEE P 1

13 26394-5020 FRICTION PLATE FRHEAR 1

14 9521-061007 SPRING WASHER 6 1

15 9111-060163 BOLT, FLANGE 7N R A 1 M6X16 S=8 R
16 26340-5020 STARTER PULLY ALBN A A A 1

17 9121-080203 BOLT, FLANGE 7N SR IR 3 M8 X 20 S=13 R
18 9111-060385 BOLT, FLANGE 7N R A 1 M6X 38 S=8 ELS
19

20

21

22

23

24

25

26

27

96



